Hyosung GT250 Parts Catalogue

Download Hyosung GT250 Parts Catalogue

Post on 10-Apr-2015

1.593 views

Category:

Documents

4 download

DESCRIPTION

Hyosung comet GT250 Parts Catalogue catalogo despiece.

TRANSCRIPT

REFERENCE1.The detailed specifications of each model are referred by the persons who are in charge of overseas marketing team, Hyosung. 2.Special demand When you order any colored parts, please add color code to the end of parts number and it will be helpful to register your parts order.

Color code CMB : MIDNIGHT BLACK CMO : MANGO ORANGE CTR : TWINKLE RED CRB : RED & BLUE

HYOSUNG

F I G 1-1 FIG 1 - 214

12 12 13 13 15

12 13 10 21-1

7 7 19 10 11 14 12 13 2 14 3 8 15 10 21-4 7 7 6 15 9 9 17 7 8 16 4 21-2 18 7 6 16 6 5

10 14 21-3 20 7 7 15 6 20 1

20

- 2-

FIG 1-1. CYLINDER HEAD/ (FRONT)REF. PARTS NO. NO. KOREA1 2 3 4 5 6 7 8 9 10 11 12 13 14 15 16 17 18 19 20

PARTS NAME MAT01 MEN01 MEU01 MG01 NUS01

Q`TY

REMARKS

REC.Q'TY / 100 Units

(PCS)1 1 1 1 1 1 4 8 4 2 8 1 4 4 4 4 2 1 1 1 3 1 1 1 1 8 10 24 24 40 36 20 ~KM4MJ51B441100562 KM4MJ51B441100563~ 10 6 6 20 5

11110SM8100HPA 11110SM8100HPA 11110SM8100HPA 11110SM8100HPA 11110SM8100HPA 11110SM8100HPA HEAD ASSY, cylinder 11171HG510203S 11171HG510203S 11171HG510203S 11171HG510203S 11171HG510203S 11171HG510203S COVER, cylinder head 11173HG5100 13110HM8101 09402-44207 09390-35001 09206-08001 02122-06308 09168H06019 09103-06013 09482-00456 09109H07018 09161H11008 09103H08306 09168-08021 09119H06002 12782-35C00 09280H34000 11178-17E00 01421-06258 11173HG5100 13110HM8101 13110HM8102 09402-44207 09390-35001 09206-08001 02122-06308 09168H06019 09103-06013 09482-00456 09109H07018 09161H11008 09103H08306 09168-08021 09119H06002 12782-35C00 09280H34000 11178-17E00 01421-06258 11173HG5100 13110HM8101 13110HM8102 09402-44207 09390-35001 09206-08001 02122-06308 09168H06019 09103-06013 09482-00456 09109H07018 09161H11008 09103H08306 09168-08021 09119H06002 12782-35C00 09280H34000 11178-17E00 01421-06258 11173HG5100 13110HM8101 13110HM8102 09402-44207 09390-35001 09206-08001 02122-06308 09168H06019 09103-06013 09482-00456 09109H07018 09161H11008 09103H08306 09168-08021 09119H06002 12782-35C00 09280H34000 11178-17E00 01421-06258 09402-44207 09390-35001 09206-08001 02122-06308 09168H06019 09103-06013 09482-00456 09109H07018 09161H11008 09103H08306 09168-08021 09119H06002 12782-35C00 09280H34000 11178-17E00 01421-06258 11173HG5100 13110HM8101 11173HG5100 13110HM8101 13110HM8102 09402-44207 09390-35001 09206-08001 02122-06308 09168H06019 09103-06013 09482-00456 09109H07018 09161H11008 09103H08306 09168-08021 09119H06002 12782-35C00 09280H34000 11178-17E00 01421-06258 GASKET, cylinder head cover NO.1 PIPE COMP, intake front PIPE COMP, intake front CLAMP, carburetor C-RING, camshaft PIN, camshaft housing knock BOLT, oil galley(M6X12) GASKET, oil galley bolt BOLT, camshaft housing(M6X20) PLUG, spark CR8E BOLT, cylinder head cover(M7X17.5 WASHER, cylinder head cover BOLT, cylinder head(L=130) GASKET, cylinder head bolt BOLT, intake pipe(M6X16) GUIDE, camchain NO.2 O-RING, intake pipe GASKET, cylinder head cover NO.2 BOLT, cylinder head stud(M6x25)

4~1 13110HM8102

21-1 11121-35C00PCH 11121-35C00PCH 11121-35C00PCH 11121-35C00PCH 11121-35C00PCH 11121-35C00PCH HOUSING, camshaft No.1 21-2 11122-35C00PCH 11122-35C00PCH 11122-35C00PCH 11122-35C00PCH 11122-35C00PCH 11122-35C00PCH HOUSING, camshaft No.2 21-3 11123-35C00PCH 11123-35C00PCH 11123-35C00PCH 11123-35C00PCH 11123-35C00PCH 11123-35C00PCH HOUSING, camshaft No.3 21-4 11124-35C00PCH 11124-35C00PCH 11124-35C00PCH 11124-35C00PCH 11124-35C00PCH 11124-35C00PCH HOUSING, camshaft No.4

FIG 1-1 FIG1-212

12

13

13 12

13 2 12

3

13

14 10 10 11 14 10 14 8 21-1 21-4 6 7 17 21-3 21-2 15 6 7 7 16 18 1 9 5 20 9 16 4 8 6 15 15 10 19 14

6 7

15

- 1-

FIG 1-2. CYLINDER HEAD/ (REAR)REF. PARTS NO. NO. KOREA1 2 3 4 5 6 7 8 9 10 11 12 13 14 15 16 17 18 19 20

PARTS NAME MAT01 MEN01 MEU01 MG01 NUS01

Q`TY

REMARKS

REC. Q'TY (PCS)

11110SM8100HPA 11110SM8100HPA 11120SM8130HPA 11120SM8130HPA 11120SM8130HPA 11110SM8100HPA HEAD ASSY, cylinder 11120SM8130HPA HEAD ASSY, cylinder 11171HG510203S 11171HG510203S 11171HG510203S 11171HG510203S 11171HG510203S 11171HG510203S COVER, cylinder head 11173HG5100 13120HM8100 09402-44207 09390-35001 09206-08001 02122-06308 09168H06019 09103-06013 09482-00456 09109H07018 09161H11008 09103H08306 09168-08021 09119H06002 12782-35C00 09280H34000 11178-17E00 01421-06258 11173HG5100 13120HM8100 13120HM8101 09402-44207 09390-35001 09206-08001 02122-06308 09168H06019 09103-06013 09482-00456 09109H07018 09161H11008 09103H08306 09168-08021 09119H06002 12782-35C00 09280H34000 11178-17E00 01421-06258 11173HG5100 13120HM8100 13120HM8101 09402-44207 09390-35001 09206-08001 02122-06308 09168H06019 09103-06013 09482-00456 09109H07018 09161H11008 09103H08306 09168-08021 09119H06002 12782-35C00 09280H34000 11178-17E00 01421-06258 11173HG5100 13120HM8100 13120HM8101 09402-44207 09390-35001 09206-08001 02122-06308 09168H06019 09103-06013 09482-00456 09109H07018 09161H11008 09103H08306 09168-08021 09119H06002 12782-35C00 09280H34000 11178-17E00 01421-06258 11173HG5100 13120HM8100 13120HM8101 09402-44207 09390-35001 09206-08001 02122-06308 09168H06019 09103-06013 09482-00456 09109H07018 09161H11008 09103H08306 09168-08021 09119H06002 12782-35C00 09280H34000 11178-17E00 01421-06258 11173HG5100 13120HM8100 13120HM8101 09402-44207 09390-35001 09206-08001 02122-06308 09168H06019 09103-06013 09482-00456 09109H07018 09161H11008 09103H08306 09168-08021 09119H06002 12782-35C00 09280H34000 11178-17E00 01421-06258 GASKET, cylinder head cover NO.1 PIPE COMP, intake rear PIPE COMP, intake rear CLAMP, carburetor C-RING, camshaft PIN, camshaft housing knock BOLT, oil galley(M6X12) GASKET, oil galley bolt BOLT, camshaft housing(M6X20) PLUG, spark CR8E BOLT, cylinder head cover(M7X17.5 WASHER, cylinder head cover BOLT, cylinder head(L=130) GASKET, cylinder head bolt BOLT, intake pipe(M6X16) GUIDE, camchain NO.2 O-RING, intake pipe GASKET, cylinder head cover NO.2 BOLT, cylinder head stud(M6x25)

1 1 1 1 1 1 1 4 8 4 2 8 1 4 4 4 4 2 1 1 1 3 1 1 1 1 8 24 40 24 ~KM4MJ51B441100562 KM4MJ51B441100563~ 5 KM4MJ527771104007

4~1 13120HM8101

21-1 11121-35C00PCH 11121-35C00PCH 11121-35C00PCH 11121-35C00PCH 11121-35C00PCH 11121-35C00PCH HOUSING, camshaft No.1 21-2 11122-35C00PCH 11122-35C00PCH 11122-35C00PCH 11122-35C00PCH 11122-35C00PCH 11122-35C00PCH HOUSING, camshaft No.2 21-3 11123-35C00PCH 11123-35C00PCH 11123-35C00PCH 11123-35C00PCH 11123-35C00PCH 11123-35C00PCH HOUSING, camshaft No.3 21-4 11124-35C00PCH 11124-35C00PCH 11124-35C00PCH 11124-35C00PCH 11124-35C00PCH 11124-35C00PCH HOUSING, camshaft No.4

FIG 2

4

Rear14

13

2

1

15

Front3

10

16

15

9

15

8 6

16 5 15 7 8 11 12

- 3-

FIG 2. CYLINDER/FRONT, REARREF. PARTS NO. NO. KOREA1 1~1 2 3 4 5 6 7 8 9 10 11 12 13 14 15 16 11141HJ8210 11241HG5103 04213-11169 11141HJ8210 11241HG5103 04213-11149 04213-11149 04213-11169 07110-05168 07110-05168 08316-16068 01421-06258 11141HJ8210 11241HG5103 04213-11169 11141HJ8210 11241HG5103 04213-11149 04213-11149 04213-11169 07110-05168 07110-05168 08316-16068 01421-06258

PARTS NAME MAT01 MEN01 MEU01 MG01 NUS01

Q`TY

REMARKS

REC. Q'TY (PCS)

11220HM8110PCY 11220HM8110PCY 11220HM8100PCY 11220HM8100PCY 11220HM8100PCY 11220HM8110PCY CYLINDER COMP, rear 11220HM8190PCY 11220HM8190PCY 11220HM8190PCY 11220HM8190PCY CYLINDER COMP, rear 11141HJ8210 11241HG5103 04213-11169 11141HJ8210 11241HG5103 04213-11149 04213-11149 04213-11169 07110-05168 07110-05168 08316-16068 01421-06258 11141HJ8210 11241HG5103 04213-11169 11141HJ8210 11241HG5103 04213-11149 04213-11149 04213-11169 07110-05168 07110-05168 08316-16068 01421-06258 11141HJ8210 11241HG5103 04213-11169 11141HJ8210 11241HG5103 04213-11149 04213-11149 04213-11169 07110-05168 07110-05168 08316-16068 01421-06258 11141HJ8210 11241HG5103 04213-11169 11141HJ8210 11241HG5103 04213-11149 04213-11149 04213-11169 07110-05168 07110-05168 08316-16068 01421-06258 GASKET, cylinder head GASKET, cylinder(NA) PIN, cylinder head knock GASKET, cylinder head GASKET, cylinder KNOCK PIN, cylinder KNOCK PIN, cylinder PIN, cylinder head knock BOLT, cylinder fin(FRONT)(M516 BOLT, cylinder fin(REAR)(M516) NUT, cylinder head(M6) BOLT, cylinder stud(M625)

1 1 1 1 2 1 1 1 2 2 2 1 2 1 2 10 4 KM4MJ51B441101227~ KM4MJ527771104007

3 3 20 20 12 3

11210HM8110PCY 11210HM8110PCY 11210HM8110PCY 11210HM8110PCY 11210HM8110PCY 11210HM8110PCY CYLINDER COMP, front

4 4 4 6 12

11251HG510003S 11251HG510003S 11251HG510003S 11251HG510003S 11251HG510003S 11251HG510003S FIN, cylinder(FRONT) 11251HG510003S 11251HG510003S 11251HG510003S 11251HG510003S 11251HG510003S 11251HG510003S FIN, cylinder(REAR)

30

FIG 3

15 15 2 14 12 6 8 9 7 10 16 17 17 17

10

13 14

11

5

15

4

1

11

3

5 10 6

- 4-

FIG 3. OIL COOLERREF. PARTS NO. NO. KOREA1 2 3 4 5 6 7 8 9 10 11 12 13 14 15 16 17 16810HJ8201 16600HJ8200121 16460HG5120 16470HJ8200 09360H12007 09360H10034 09116-06143 09320-10015 09180-06030 09161-10009 09168-14011 11280HG5101 11290HG5101 09360H10034 09161-10009 15331HG5101 09161-10009

PARTS NAME MAT0116810HJ8201 16600HJ8200121 16460HG5120 16470HJ8200 09360H12007 09360H10034 09116-06143 09320-10015 09180-06030 09161-10009 09168-14011 11280HG5101 11290HG5101 09360H10034 09161-10009 15331HG5101 09161-10009

Q`TY

REMARKS

REC. Q'TY (PCS)

MEN0116810HJ8201 16600HJ8200121 16460HG5120 16470HJ8200 09360H12007 09360H10034 09116-06143 09320-10015 09180-06030 09161-10009 09168-14011 11280HG5101 11290HG5101 09360H10034 09161-10009 15331HG5101 09161-10009

MEU0116810HJ8201 16600HJ8200121 16460HG5120 16470HJ8200 09360H12007 09360H10034 09116-06143 09320-10015 09180-06030 09161-10009 09168-14011 11280HG5101 11290HG5101 09360H10034 09161-10009 15331HG5101 09161-10009

MG0116810HJ8201 16600HJ8200121 16460HG5120 16470HJ8200 09360H12007 09360H10034 09116-06143 09320-10015 09180-06030 09161-10009 09168-14011 11280HG5101 11290HG5101 09360H10034 09161-10009 15331HG5101 09161-10009

NUS0116810HJ8201 16600HJ8200121 16460HG5120 16470HJ8200 09360H12007 09360H10034 09116-06143 09320-10015 09180-06030 09161-10009 09168-14011 11280HG5101 11290HG5101 09360H10034 09161-10009 15331HG5101 09161-10009 GRILLE COMP, oil cooler NO.1 COOLER ASSY, oil HOSE COMP, oil cooler NO.1 HOSE COMP, oil cooler NO.2 BOLT, oil cooler hose union NO.2(M BOLT, oil cooler hose union NO.1(M BOLT, oil cooler(M614) CUSHION, oil cooler SPACER, oil cooler GASKET, oil cooler NO.1 GASKET, oil cooler NO.2 PIPE COMP, oil front PIPE COMP, oil rear UNION BOLT, oil pipe upper(M10 GASKET, oil pipe upper UNION BOLT, oil pipe lower GASKET, oil pipe lower 1 1 1 1 2 2 2 2 2 4 4 1 1 2 4 1 3

5 5 5 5 10 20 10

55 16 3 3

5

FIG 49 11 10

9 10 9

9

0 2

9

10

10

10

9

6

1

5

13 6 12 3 7 14 8

4

4

- 5-

FIG 4. CRANK CASEREF. PARTS NO. NO. KOREA0 1 2 3 4 5 6 7 8 9 10 11 12 13 14

PARTS NAME MAT01 MEN01 MEU01 MG01 NUS01

Q`TY

REMARKS

REC. Q'TY (PCS)

11300HM8100HPA11300HM8100HPA11300HM8100HPA11300HM8100HPA11300HM8100HPA11300HM8100HPACRANK CASE ASSY 11320HM8100PCC 11320HM8100PCC 11320HM8100PCC 11320HM8100PCC 11320HM8100PCC 11320HM8100PCC CRANK CASE COMP, L 11310HM8100PCC 11310HM8100PCC 11310HM8100PCC 11310HM8100PCC 11310HM8100PCC 11310HM8100PCC CRANK CASE COMP, R 09364-12001 09103H10022 08319-31106 04213-13189 11319-05200 01107-06106 01547-06558 01547-06808 02112-06908 09401-14301 13870H29B00 09404-06404 09364-12001 09103H10022 08319-31106 04213-13189 11319-05200 01107-06106 01547-06558 01547-06808 02112-06908 09401-14301 13870H29B00 09404-06404 09364-12001 09103H10022 08319-31106 04213-13189 11319-05200 01107-06106 01547-06558 01547-06808 02112-06908 09401-14301 13870H29B00 09404-06404 09364-12001 09103H10022 08319-31106 04213-13189 11319-05200 01107-06106 01547-06558 01547-06808 02112-06908 09401-14301 13870H29B00 09404-06404 09364-12001 09103H10022 08319-31106 04213-13189 11319-05200 01107-06106 01547-06558 01547-06808 02112-06908 09401-14301 13870H29B00 09404-06404 09364-12001 09103H10022 08319-31106 04213-13189 11319-05200 01107-06106 01547-06558 01547-06808 02112-06908 09401-14301 13870H29B00 09404-06404 UNION, breather hose BOLT, frame & engine(L=110) NUT, frame & engine(M10) PIN, crank case knock PLATE, oil gallery plug BOLT, oil gallery plug plate(M610) BOLT, crank case(M655) BOLT, crank case(M680) SCREW, crank case(M690) CLIP, breather drain cap CAP COMP,breather drain CLAMP, crank case

1 1 1 1 3 3 2 1 1 6 5 1 1 1 2 2 12 1 1

FIG 5

19 17

17

16 16

18 16

26 7 5 6 8 9

16

16

16

26 22

13

10 1 9 3

25 24

21 26 11 20 15 14 4 11 2 11 11

25 23

25 23 12

11

11

- 6-

FIG 5. CRANK CASE COVERREF. PARTS NO. NO. KOREA1 2 3 4 5 6 7 8 9 10 11 12 13 14 15 16 17 18 19 20 21 22 23 24 25 26

PARTS NAME MAT01 MEN01 MEU01 MG01 NUS01

Q`TY

REMARKS

REC. Q'TY (PCS)

11341SM8100HPA 11341SM8100HPA 11341SM8100HPA 11341SM8100HPA 11341SM8100HPA 11341SM8100HPA COVER COMP, clutch 11351HJ820203S 11482HG5102 11483HG5102 09247-14026 09168H14003 09259-2000903S 09280-17003 04213-13189 04213-09129 01547-06308 01547-06708 09403H09304 09259-2601503S 09280-22008 01547-06258 01547-06358 01547-06608 01547-06758 09247H12102 09168H12003 01547-06308 01547-06408 08321-31068 09404-06401 11351HJ820203S 11482HG5102 11483HG5102 09247-14026 09168H14003 09259-2000903S 09280-17003 04213-13189 04213-09129 01547-06308 01547-06708 09403H09304 09259-2601503S 09280-22008 01547-06258 01547-06358 01547-06608 01547-06758 09247H12102 09168H12003 01547-06308 01547-06408 08321-31068 09404-06401 11351HJ820203S 11482HG5102 11483HG5102 09247-14026 09168H14003 09259-2000903S 09280-17003 04213-13189 04213-09129 01547-06308 01547-06708 09403H09304 09259-2601503S 09280-22008 01547-06258 01547-06358 01547-06608 01547-06758 09247H12102 09168H12003 01547-06308 01547-06408 08321-31068 09404-06401 11351HJ820203S 11482HG5102 11483HG5102 09247-14026 09168H14003 09259-2000903S 09280-17003 04213-13189 04213-09129 01547-06308 01547-06708 09403H09304 09259-2601503S 09280-22008 01547-06258 01547-06358 01547-06608 01547-06758 09247H12102 09168H12003 01547-06308 01547-06408 08321-31068 09404-06401 11351HJ820203S 11482HG5102 11483HG5102 09247-14026 09168H14003 09259-2000903S 09280-17003 04213-13189 04213-09129 01547-06308 01547-06708 09403H09304 09259-2601503S 09280-22008 01547-06258 01547-06358 01547-06608 01547-06758 09247H12102 09168H12003 01547-06308 01547-06408 08321-31068 09404-06401 11351HJ820203S 11482HG5102 11483HG5102 09247-14026 09168H14003 09259-2000903S 09280-17003 04213-13189 04213-09129 01547-06308 01547-06708 09403H09304 09259-2601503S 09280-22008 01547-06258 01547-06358 01547-06608 01547-06758 09247H12102 09168H12003 01547-06308 01547-06408 08321-31068 09404-06401 COVER , magneto GASKET, clutch cover(NA) GASKET, magneto cover(NA) PLUG, oil check GASKET, oil check plug PLUG, eng oil filler O-RING, eng oil filler plug(16.82.4 PIN, clutch cover knock PIN, magneto cover knock BOLT, magneto cover(M630) BOLT, magnet...

Recommended

View more >